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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC01M Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV85-180° 1
3 Load holding valve 1
4 Flange 2
5 Center ring (+ 6 screws M8x8) 2

Pos. Description Quantity

6 Plate bottom 1
7 Safety plate M10 2

8
Cylinder head screw M10x35  
(+ 24 sedge lock washer M10)

24

Wrench (not shown in the illustration) 1

1

2

4

6

5

7

8

3

TILT COUPLER

HKS BV85-QC01M MECHANICAL
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC01SH Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV85-180° 1
3 Load holding valve 1
4 Front flange 1
5 Back flange 1
6 Center ring (+ 6 screws M8x8) 2
7 Plate bottom 1

Pos. Description Quantity

8 Safety plate M10 2

9
Cylinder head screw M10x35  
(+ 24 wedge lock washer M10)

24

10 Distance piece 4
11 Safety plate 1
12 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1 4

7

10

6
9

8

5

12

11

2

3

TILT COUPLER

HKS BV85-QC01SH HYDRAULIC 
SINGLE ACTING
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC01H Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV85-180° 1
3 Load holding valve 1
4 Front flange 1
5 Back flange 1
6 Center ring (+ 6 screws M8x8) 2
7 Plate bottom 1

Pos. Description Quantity

8 Safety plate M10 2

9
Cylinder head screw M10x35  
(+ 24 wedge lock washer M10)

24

10 Distance piece 4
11 Safety plate 1
12 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1
4

7

6
9

8

5

12

11

10

2

3

TILT COUPLER

HKS BV85-QC01H HYDRAULIC 
DOUBLE ACTING
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC01M Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV100-178° with load holding valve 1

2.1 Load holding valve 1
3 Flange 2
4 Center ring (+ 6 screws M8x8) 2

Pos. Description Quantity

5 Plate bottom 1
6 Safety plate M10 2

7
Cylinder head screw M10x35  
(+ 24 wedge lock washer M10)

24

Wrench (not shown in the illustration) 1

1
3

5

4

6

7

2

2.1

TILT COUPLER

HKS BV100-QC01M MECHANICAL 
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC01SH Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV85-178° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2
6 Plate bottom 1

Pos. Description Quantity

7 Safety plate M10 2

8
Cylinder head screw M10x35  
(+ 24 wedge lock washer M10)

24

9 Distance piece 4
10 Safety plate 1
11 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1 3

6

5

8

7

4

11

10

9

2

2.1

TILT COUPLER

HKS BV100-QC01SH HYDRAULIC 
SINGLE ACTING
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC01H Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV85-178° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2
6 Plate bottom 1

Pos. Description Quantity

7 Safety plate M10 2

8
Cylinder head screw M10x35  
(+ 24 wedge lock washer M10)

24

9 Distance piece 4
10 Safety plate 1
11 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1 3

6

5
8

7

4

11

10

9

2

2.1

TILT COUPLER

HKS BV100-QC01H HYDRAULIC 
DOUBLE ACTING
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC03M Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV100-178° with load holding valve 1

2.1 Load holding valve 1
3 Flange 2
4 Center ring (+ 6 screws M8x8) 2

Pos. Description Quantity

5 Plate bottom 1
6 Safety plate M10 2

7
Cylinder head screw M10x35  
(+ 24 wedge lock washer M10)

24

Wrench (not shown in the illustration) 1

1

3

5

4

6

7

2

2.1

TILT COUPLER

HKS BV100-QC03M MECHANICAL 
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC03SH Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV100-178° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2
6 Plate bottom 1

Pos. Description Quantity

7 Safety plate M10 2

8
Cylinder head screw M10x35  
(+ 24 wedge lock washer M10)

24

9 Distance piece 4
10 Safety plate 1
11 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1
3

6

5

8

7

4

11

10

9

2

2.1

TILT COUPLER

HKS BV100-QC03SH HYDRAULIC
SINGLE ACTING 
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC03H Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV100-178° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2
6 Plate bottom 1

Pos. Description Quantity

7 Safety plate M10 2

8
Cylinder head screw M10x35  
(+ 24 wedge lock washer M10)

24

9 Distance piece 4
10 Safety plate 1
11 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1 3

6

5
8

7

4

11

10

9

2

2.1

TILT COUPLER

HKS BV100-QC03H HYDRAULIC
DOUBLE ACTING 
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC03Hp Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV100-178° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2
6 Plate bottom 1

Pos. Description Quantity

7 Safety plate M10 2

8
Cylinder head screw M10x35  
(+ 24 wedge lock washer M10)

24

9 Distance piece 4
10 Safety plate 1
11 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1
3

6

5
8

7

4

11

10

9

2

2.1

TILT COUPLER

HKS BV100-QC03HP HYDRAULIC
QCprotect™ 
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC03M Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV115-180° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2

Pos. Description Quantity

6 Plate bottom 1
7 Safety plate M12 2

8
Cylinder head screw M12x40 
(+ 24 wedge lock washer M12)

24

Wrench (not shown in the illustration) 1

1
3

6

5

7
8

4 2

2.1

TILT COUPLER

HKS BV115-QC03M MECHANICAL
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC03SH Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV115-180° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2
6 Plate bottom 1

Pos. Description Quantity

7 Safety plate M12 2

8
Cylinder head screw M12x40 
(+ 24 wedge lock washer M12)

24

9 Distance piece 4
10 Safety plate 1
11 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1 3

6

5

8

7

4

11

10

9

2

2.1

TILT COUPLER

HKS BV115-QC03SH HYDRAULIC
SINGLE ACTING
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC03H Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV115-180° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2
6 Plate bottom 1

Pos. Description Quantity

7 Safety plate M12 2

8
Cylinder head screw M12x40 
(+ 24 wedge lock washer M12)

24

9 Distance piece 4
10 Safety plate 1
11 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1 3

6

5

8

7

4

11

10

9

2

2.1

TILT COUPLER

HKS BV115-QC03H HYDRAULIC
DOUBLE ACTING
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC03Hp Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV115-180° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2
6 Plate bottom 1

Pos. Description Quantity

7 Safety plate M12 2

8
Cylinder head screw M12x40 
(+ 24 wedge lock washer M12)

24

9 Distance piece 4
10 Safety plate 1
11 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1 3

6

5
8

7

4

11

10

9

2

2.1

TILT COUPLER

HKS BV115-QC03HP HYDRAULIC
QCprotect™ 
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC03M Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV125-178° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2

Pos. Description Quantity

6 Plate bottom 1
7 Safety plate M12 2

8
Cylinder head screw M12x45 
(+ 32 wedge lock washer M12)

32

Wrench (not shown in the illustration) 1

1

3

6

5

7

8

4 2

2.1

TILT COUPLER

HKS BV125-QC03M MECHANICAL
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC03SH Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV125-178° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2
6 Plate bottom 1

Pos. Description Quantity

7 Safety plate M12 2

8
Cylinder head screw M12x45  
(+ 32 wedge lock washer M12)

32

9 Distance piece 4
10 Safety plate 1
11 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1
3

6

5
8

7

4

11

10

9

2

2.1

TILT COUPLER

HKS BV125-QC03SH HYDRAULIC
SINGLE ACTING
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC03H Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV125-178° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2
6 Plate bottom 1

Pos. Description Quantity

7 Safety plate M12 2

8
Cylinder head screw M12x45  
(+ 32 wedge lock washer M12)

32

9 Distance piece 4
10 Safety plate 1
11 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1

3

6

5

8

7

4

11

10

9

2

2.1

TILT COUPLER

HKS BV125-QC03H HYDRAULIC
DOUBLE ACTING
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC03Hp Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV125-178° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2
6 Plate bottom 1

Pos. Description Quantity

7 Safety plate M12 2

8
Cylinder head screw M12x45  
(+ 32 wedge lock washer M12)

32

9 Distance piece 4
10 Safety plate 1
11 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1
3

6

5
8

7

4

11

10

9

2

2.1

TILT COUPLER

HKS BV125-QC03HP HYDRAULIC
QCprotect™ 
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC03M Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV130-178° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2

Pos. Description Quantity

6 Plate bottom 1
7 Safety plate M16 2

8
Cylinder head screw M16x45 
(+ 24 wedge lock washer M16)

24

Wrench (not shown in the illustration) 1

1

3

6

5

7

8

4
2

2.1

TILT COUPLER

HKS BV130-QC03M MECHANICAL
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Pos. Description Quantity

1 QC03SH Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV130-178° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2
6 Plate bottom 1

Pos. Description Quantity

7 Safety plate M16 2

8
Cylinder head screw M16x45  
(+ 24 wedge lock washer M16)

24

9 Distance piece 4
10 Safety plate 1
11 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1
3

6

5
8

7

4

11

10

9

2

2.1

Status October 2023 – Subject to technical changes

TILT COUPLER

HKS BV130-QC03SH HYDRAULIC
SINGLE ACTING
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Pos. Description Quantity

1 QC03H Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV130-178° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2
6 Plate bottom 1

Pos. Description Quantity

7 Safety plate M16 2

8
Cylinder head screw M16x45  
(+ 24 wedge lock washer M16)

24

9 Distance piece 4
10 Safety plate 1
11 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1

3

6

5

8

7

4

11

10

9

2

2.1

Status October 2023 – Subject to technical changes

TILT COUPLER

HKS BV130-QC03H HYDRAULIC
DOUBLE ACTING
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Pos. Description Quantity

1 QC03Hp Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV130-178° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2
6 Plate bottom 1

Pos. Description Quantity

7 Safety plate M16 2

8
Cylinder head screw M16x45  
(+ 24 wedge lock washer M16)

24

9 Distance piece 4
10 Safety plate 1
11 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1
3

6

5
8

7

4

11

10

9

2

2.1

Status October 2023 – Subject to technical changes

TILT COUPLER

HKS BV130-QC03HP HYDRAULIC
QCprotect™ 
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Pos. Description Quantity

1 QC08M Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV130-178° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2

Pos. Description Quantity

6 Plate bottom 1
7 Safety plate M16 2

8
Cylinder head screw M16x45 
(+ 24 wedge lock washer M16)

24

Wrench (not shown in the illustration) 1

1

3

6

5

7
8

4 2

2.1

Status October 2023 – Subject to technical changes

TILT COUPLER

HKS BV130-QC08M MECHANICAL
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Pos. Description Quantity

1 QC08H Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV130-178° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2
6 Plate bottom 1

Pos. Description Quantity

7 Safety plate M16 2

8
Cylinder head screw M16x45  
(+ 24 wedge lock washer M16)

24

9 Distance piece 4
10 Safety plate 1
11 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1
3

6

5

8

7

4

11

10

9

2

2.1

Status October 2023 – Subject to technical changes

TILT COUPLER

HKS BV130-QC08H HYDRAULIC
DOUBLE ACTING
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Pos. Description Quantity

1 QC08Hp Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV130-178° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2
6 Plate bottom 1

Pos. Description Quantity

7 Safety plate M16 2

8
Cylinder head screw M16x45  
(+ 24 wedge lock washer M16)

24

9 Distance piece 4
10 Safety plate 1
11 Hexagon screw M10x40 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1 3

6

5
8

7

4

11

10

9

2
2.1

Status October 2023 – Subject to technical changes

TILT COUPLER

HKS BV130-QC08HP HYDRAULIC
QCprotect™ 
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Pos. Description Quantity

1 QC08M Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV160-178° with load holding valve 1

2.1 Load holding valve 1
3 Flange 2
4 Center ring (+ 6 screws M8x8) 2

Pos. Description Quantity

5 Plate bottom 1
6 Safety plate M20 2

7
Cylinder head screw M20x55 
(+ 24 wedge lock washer M20)

24

Wrench (not shown in the illustration) 1

1

3

5

4

6

7
2

2.1

Status October 2023 – Subject to technical changes

TILT COUPLER

HKS BV160-QC08M MECHANICAL
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Pos. Description Quantity

1 QC08H Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV160-178° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2
6 Plate bottom 1

Pos. Description Quantity

7 Safety plate M20 2

8
Cylinder head screw M20x55  
(+ 24 wedge lock washer M20)

24

9 Distance piece 4
10 Safety plate 1
11 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1 3

6

5
8

7

4

11

10

9

2

2.1

Status October 2023 – Subject to technical changes

TILT COUPLER

HKS BV160-QC08H HYDRAULIC
DOUBLE ACTING
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Pos. Description Quantity

1 QC08Hp Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV160-178° with load holding valve 1

2.1 Load holding valve 1
3 Front flange 1
4 Back flange 1
5 Center ring (+ 6 screws M8x8) 2
6 Plate bottom 1

Pos. Description Quantity

7 Safety plate M20 2

8
Cylinder head screw M20x55  
(+ 24 wedge lock washer M20)

24

9 Distance piece 4
10 Safety plate 1
11 Hexagon screw M10x40 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1
3

6

5
8

7

4

11

10

9

2

2.1

Status October 2023 – Subject to technical changes

TILT COUPLER

HKS BV160-QC08HP HYDRAULIC
QCprotect™ 
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1
4

7

6

8
9

5 2

3

Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC08M Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV180-180° 1
3 Load holding valve 1
4 Front flange 1
5 Back flange 1
6 Center ring (+ 6 screws M8x8) 2

Pos. Description Quantity

7 Plate bottom 1
8 Safety plate M20 2

9
Cylinder head screw M20x55 
(+ 24 wedge lock washer M20)

24

Wrench (not shown in the illustration) 1

TILT COUPLER

HKS BV180-QC08M MECHANICAL
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Pos. Description Quantity

1 QC08H Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV180-180° 1
3 Load holding valve 1
4 Front flange 1
5 Back flange 1
6 Center ring (+ 6 screws M8x8) 2
7 Plate bottom 1

Pos. Description Quantity

8 Safety plate M20 2

9
Cylinder head screw M20x55  
(+ 24 wedge lock washer M20)

24

10 Distance piece 4
11 Safety plate 1
12 Cylinder head screw M10x25 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1
4

7

6
9

8

5

12

11

10

Status October 2023 – Subject to technical changes

2

3

TILT COUPLER

HKS BV180-QC08H HYDRAULIC
DOUBLE ACTING
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Pos. Description Quantity

1 QC08Hp Quick coupler (see spare part sheet QC) 1
2 Tilt motor BV180-180° 1
3 Load holding valve 1
4 Front flange 1
5 Back flange 1
6 Center ring (+ 6 screws M8x8) 2
7 Plate bottom 1

Pos. Description Quantity

8 Safety plate M20 2

9
Cylinder head screw M20x55  
(+ 24 wedge lock washer M20)

24

10 Distance piece 4
11 Safety plate 1
12 Hexagon screw M10x40 (+ 4 spring rings) 4

Hydraulic hose set (not shown in the illustration) 1

1

2

3

4

7

6
9

8

5

12

11

10

Status October 2023 – Subject to technical changes

TILT COUPLER

HKS BV180-QC08HP HYDRAULIC
QCprotect™ 
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Pos. Description Quantity

1 QC01M Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT4.5 with valve block 1

2.1 Valve block 1
3 Front flange 1

Pos. Description Quantity

4 Back flange 1
5 Plate bottom 1
6 Cylinder head screw M10x30 8

Wrench (not shown in the illustration) 1

1

3

5

6

4

2

2.1

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT4.5-QC01M MECHANICAL
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Pos. Description Quantity

1 QC01SH Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT4.5 with valve block 1

2.1 Valve block 1
3 Front flange 1
4 Back flange 1
5 Plate bottom 1

Pos. Description Quantity

6 Distance piece 2
7 Safety plate 1
8 Hexagon screw M8x65 (+ 4 spring rings) 4
9 Cylinder head screw M10x30 8

Hydraulic hose set (not shown in the illustration) 1

1
3

5

9

7

4

8

6

2

2.1

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT4.5-QC01SH HYDRAULIC
SINGLE ACTING
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Pos. Description Quantity

1 QC01H Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT4.5 with valve block 1

2.1 Valve block 1
3 Front flange 1
4 Back flange 1
5 Plate bottom 1

Pos. Description Quantity

6 Distance piece 2
7 Safety plate 1
8 Hexagon screw M8x65 (+ 4 spring rings) 4
9 Cylinder head screw M10x30 8

Hydraulic hose set (not shown in the illustration) 1

1

3

8

5

9

7

6

4

2

2.1

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT4.5-QC01H HYDRAULIC
DOUBLE ACTING



51

Pos. Description Quantity

1 QC03M Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT4.5 with valve block 1

2.1 Valve block 1
3 Front flange 1

Pos. Description Quantity

4 Back flange 1
5 Plate bottom 1
6 Cylinder head screw M10x30 8

Wrench (not shown in the illustration) 1

1

3

5

6

4

2

2.1

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT4.5-QC03M MECHANICAL
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Pos. Description Quantity

1 QC03SH Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT4.5 with valve block 1

2.1 Valve block 1
3 Front flange 1
4 Back flange 1
5 Plate bottom 1

Pos. Description Quantity

6 Distance piece 2
7 Safety plate 1
8 Hexagon screw M8x65 (+ 4 spring rings) 4
9 Cylinder head screw M10x30 8

Hydraulic hose set (not shown in the illustration) 1

1
3

5

9

7

4

8

6

2

2.1

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT4.5-QC03SH HYDRAULIC
SINGLE ACTING
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Pos. Description Quantity

1 QC03H Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT4.5 with valve block 1

2.1 Valve block 1
3 Front flange 1
4 Back flange 1
5 Plate bottom 1

Pos. Description Quantity

6 Distance piece 2
7 Safety plate 1
8 Hexagon screw M8x65 (+ 4 spring rings) 4
9 Cylinder head screw M10x30 8

Hydraulic hose set (not shown in the illustration) 1

1 3

5

9

7

4

8

6

2

2.1

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT4.5-QC03H HYDRAULIC
DOUBLE ACTING
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Pos. Description Quantity

1 QC01M Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT030 1
3 Front flange 1
4 Back flange 1
5 Manifold 1

Pos. Description Quantity

6 Plate bottom 1
7 Cylinder head screw M12x35 16
8 Stopper 2

O-ring tilt motor-flange (not shown in the illustration) 2
Wrench (not shown in the illustration) 1

1

8
3

6

7

4

2

5

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT030-QC01M MECHANICAL
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Pos. Description Quantity

1 QC01SH Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT030 1
3 Front flange 1
4 Back flange 1
5 Manifold 1

Pos. Description Quantity

6 Plate bottom 2
7 Cylinder head screw M12x35 16
8 Stopper 2

O-ring tilt motor-flange (not shown in the illustration) 2
Hydraulic hose set (not shown in the illustration) 1

1

8

3

6

7

4 2

5

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT030-QC01SH HYDRAULIC
SINGLE ACTING
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Pos. Description Quantity

1 QC01H Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT030 1
3 Front flange 1
4 Back flange 1
5 Manifold 1

Pos. Description Quantity

6 Plate bottom 2
7 Cylinder head screw M12x35 16
8 Stopper 2

O-ring tilt motor-flange (not shown in the illustration) 2
Hydraulic hose set (not shown in the illustration) 1

1

8

3

6

7

4

2

5

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT030-QC01H HYDRAULIC
DOUBLE ACTING
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Pos. Description Quantity

1 QC03M Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT030 1
3 Front flange 1
4 Back flange 1
5 Manifold 1

Pos. Description Quantity

6 Plate bottom 1
7 Cylinder head screw M12x35 16
8 Stopper 2

O-ring tilt motor-flange (not shown in the illustration) 2
Wrench (not shown in the illustration) 1

1
8

3

6

7

4

2

5

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT030-QC03M MECHANICAL
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Pos. Description Quantity

1 QC03SH Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT030 1
3 Front flange 1
4 Back flange 1
5 Manifold 1

Pos. Description Quantity

6 Plate bottom 1
7 Cylinder head screw M12x35 16
8 Stopper 2

O-ring tilt motor-flange (not shown in the illustration) 2
Hydraulic hose set (not shown in the illustration) 1

1
3

6

7

4

2

5

Status October 2023 – Subject to technical changes

8

TILT COUPLER

POWERTILT PT030-QC03SH HYDRAULIC
SINGLE ACTING
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Pos. Description Quantity

1 QC03H Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT030 1
3 Front flange 1
4 Back flange 1
5 Manifold 1

Pos. Description Quantity

6 Plate bottom 1
7 Cylinder head screw M12x35 16
8 Stopper 2

O-ring tilt motor-flange (not shown in the illustration) 2
Hydraulic hose set (not shown in the illustration) 1

1

8

3

6

7

4

2

5

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT030-QC03H HYDRAULIC
DOUBLE ACTING
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Pos. Description Quantity

1 QC03Hp Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT030 1
3 Front flange 1
4 Back flange 1
5 Manifold 1

Pos. Description Quantity

6 Plate bottom 1
7 Cylinder head screw M12x35 16
8 Stopper 2

O-ring tilt motor-flange (not shown in the illustration) 2
Hydraulic hose set (not shown in the illustration) 1

1

8
3

6

7

4

2

5

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT030-QC03HP HYDRAULIC
QCprotect™ 
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Pos. Description Quantity

1 QC03M Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT050 1
3 Front flange 1
4 Back flange 1
5 Manifold 1

Pos. Description Quantity

6 Plate bottom 1
7 Cylinder head screw M16x40 12
8 Stopper 2

O-ring tilt motor-flange (not shown in the illustration) 2
Wrench (not shown in the illustration) 1

1

8
3

6

6

4

2

5

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT050-QC03M MECHANICAL



62

Pos. Description Quantity

1 QC03SH Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT050 1
3 Front flange 1
4 Back flange 1
5 Manifold 1

Pos. Description Quantity

6 Plate bottom 1
7 Cylinder head screw M16x40 12
8 Stopper 2

O-ring tilt motor-flange (not shown in the illustration) 2
Hydraulic hose set (not shown in the illustration) 1

1

8 3

6

7

4

2

5

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT050-QC03SH HYDRAULIC
SINGLE ACTING
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Pos. Description Quantity

1 QC03H Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT050 1
3 Front flange 1
4 Back flange 1
5 Manifold 1

Pos. Description Quantity

6 Plate bottom 1
7 Cylinder head screw M16x40 12
8 Stopper 2

O-ring tilt motor-flange (not shown in the illustration) 2
Hydraulic hose set (not shown in the illustration) 1

1

8

3

6

7

4

2

5

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT050-QC03H HYDRAULIC
DOUBLE ACTING



64

Pos. Description Quantity

1 QC03Hp Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT050 1
3 Front flange 1
4 Back flange 1
5 Manifold 1

Pos. Description Quantity

6 Plate bottom 1
7 Cylinder head screw M16x40 12
8 Stopper 2

O-ring tilt motor-flange (not shown in the illustration) 2
Hydraulic hose set (not shown in the illustration) 1

1

8

3

6

7

4

2

5

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT050-QC03HP HYDRAULIC
QCprotect™ 
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC03M Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT070 1
3 Front flange 1
4 Back flange 1
5 Manifold 1

Pos. Description Quantity

6 Plate bottom 1
7 Cylinder head screw M20x50 12
8 Stopper/Knot 2

O-ring tilt motor-flange (not shown in the illustration) 2
Wrench (not shown in the illustration) 1

1

8

3

6

7

4

2

5

TILT COUPLER

POWERTILT PT070-QC03M MECHANICAL
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC03SH Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT070 1
3 Front flange 1
4 Back flange 1
5 Manifold 1

Pos. Description Quantity

6 Plate bottom 1
7 Cylinder head screw M20x50 12
8 Stopper/Knot 2

O-ring tilt motor-flange (not shown in the illustration) 2
Hydraulic hose set (not shown in the illustration) 1

1

8

4

2

5

3

6

7

TILT COUPLER

POWERTILT PT070-QC03SH HYDRAULIC
SINGLE ACTING
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Pos. Description Quantity

1 QC03H Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT070 1
3 Front flange 1
4 Back flange 1
5 Manifold 1

Pos. Description Quantity

6 Plate bottom 1
7 Cylinder head screw M20x50 12
8 Stopper/Knot 2

O-ring tilt motor-flange (not shown in the illustration) 2
Hydraulic hose set (not shown in the illustration) 1

1

8

4

2

5

3

6

7

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT070-QC03H HYDRAULIC
DOUBLE ACTING
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC03Hp Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT070 1
3 Front flange 1
4 Back flange 1
5 Manifold 1

Pos. Description Quantity

6 Plate bottom 1
7 Cylinder head screw M20x50 12
8 Stopper/Knot 2

O-ring tilt motor-flange (not shown in the illustration) 2
Hydraulic hose set (not shown in the illustration) 1

1

8

4

2

5

3

6

7

TILT COUPLER

POWERTILT PT070-QC03HP HYDRAULIC
QCprotect™ 
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Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC08H Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT070 1
3 Front flange 1
4 Back flange 1
5 Manifold 1
6 Plate bottom 1 1

Pos. Description Quantity

7 Plate bottom 2 1
8 Cylinder head screw M20x50 12
9 Stopper 2

O-ring tilt motor-flange (not shown in the illustration) 2
Hydraulic hose set (not shown in the illustration) 1

1
9

7

4
2

5

3

6

8

TILT COUPLER

POWERTILT PT070-QC08H HYDRAULIC
DOUBLE ACTING
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Pos. Description Quantity

1 QC08M Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT100 1
3 Front flange 1
4 Back flange 1
5 Manifold 1
6 Plate bottom 250x115 1

Pos. Description Quantity

7 Plate bottom 250x40 1
8 Cylinder head screw M20x55 14
9 Stopper 2

O-ring tilt motor-flange (not shown in the illustration) 2
Wrench (not shown in the illustration) 1

1

9

3

6

7

8

4

2

5

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT100-QC08M MECHANICAL
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Pos. Description Quantity

1 QC08H Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT100 1
3 Front flange 1
4 Back flange 1
5 Manifold 1
6 Plate bottom 250x115 1

Pos. Description Quantity

7 Plate bottom 250x40 1
8 Cylinder head screw M20x55 14
9 Stopper 2

O-ring tilt motor-flange (not shown in the illustration) 2
Hydraulic hose set (not shown in the illustration) 1

1

9

3

6

7

8

4

2

5

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT100-QC08H HYDRAULIC
DOUBLE ACTING
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Pos. Description Quantity

1 QC08Hp Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT100 1
3 Front flange 1
4 Back flange 1
5 Manifold 1
6 Plate bottom 270x135 1

Pos. Description Quantity

7 Plate bottom 250x40 1
8 Cylinder head screw M20x55 14
9 Stopper 2

O-ring tilt motor-flange (not shown in the illustration) 2
Hydraulic hose set (not shown in the illustration) 1

1

6

2.2

3

4

5

2.3

2.1

2.4

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT100-QC08HP HYDRAULIC
QCprotect™ 
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Pos. Description Quantity

1 QC10M Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT180 1
3 Front and back flange (Foot set) 1
4 Manifold 1

Pos. Description Quantity

5 Plate bottom 395x160 1
6 Plate bottom 330x155 1
7 Stopper 2

Wrench (not shown in the illustration) 1

1

3

7

5
3

6

2

4

Status October 2023 – Subject to technical changes

TILT COUPLER

POWERTILT PT180-QC10M MECHANICAL
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1

3

7

5
3

6

2

4

Status October 2023 – Subject to technical changes

Pos. Description Quantity

1 QC10H Quick coupler (see spare part sheet QC) 1
2 Tilt motor PT180 1
3 Front and back flange (Foot set) 1
4 Manifold 1

Pos. Description Quantity

5 Plate bottom 395x160 1
6 Plate bottom 330x155 1
7 Stopper 2

Hydraulic hose set (not shown in the illustration) 1

TILT COUPLER

POWERTILT PT180-QC10H HYDRAULIC
DOUBLE ACTING


